Y —

PARTS LIST
IN—Y) X

BBWP-28BL-BTFL-CD-DS

rall

SEIKO SEWING MACHINE CO., LTD.




IS—YY RS FIAICELT
1 B THRTARRER. | RETRLTEYET,
2. ZOKRIF2024F 5 BOT—RIZEDWTHERESNT=E DT,
3. MREFELLICRHERINDBANHYET,

B X

pages
o7 N =2 1,2
|13 L =~ 3.4
SHEE-TRIEREIR  wevvenrenrennennmenrennennenneeaeaenaenaenataensenreneaaenaenns 56
o E L V- 78
BAFHZ IR vevveeneenrenrenenaeaen e e ea e e e e e e e e e aans 9.10
TEHHBER  ceeeeeerrnnreeermmnnnnaeeeennnnaaeeenannnaaeeerarnaeaeennnaaaaennnns 11,12
B AR B AR S v eneenrenr e e et et et e et ettt e e 13. 14
V2l g =N € =D I s =TT TP T PO PP 15, 16
IR (ZE) o FI e eeeeneen e e e e e et et et et et et e e 17.18
BEUBHEIR  ceeeneenrenreneneeeen e e e e e e e e e e e e aeans 19, 20
BEUZHBIREIR  weveenrenrenreneneenaenaenaeneeeeaeaaenaaa e e e e e e aanns 21, 22
EFEURBIR  ceeeneenreueenaen e et e e e e e e e eans 23, 24
FEBEEEMER  ceveeneenrenreneneeaen e e et e e e e e e et e e e e aans 25, 26
FHZ FIFEIIBR  wvvevvnrreremnnnnneeremmnnaeeeeessnaaeseessnnaeeeensnneeaeensnnnnns 2728
D 1 =~ PP 29, 30
FRDBDEOBEIR  cevveenrenrenrenaenaaea e e e 29, 30
B I PSP 3132
FBTHTAIBBEMR ceeereenrenrennerneeneee e 33, 34
LH b FIEBEBE{R(—CD) -eereerernernmenrenaenaerenrenaenenaenaenaenaeneenaens 35, 36
HAITINIIBBIB(-BT)  wenreeneeneenrenaenneeaeaenaenaeaaaaeaena e eanaenaenns 35, 36
BRAAYTFBIR(FL)  wenrennenneenrennenmenenaenaenaenaenassensenaenenneenaenns 37, 38
FERAYTFER(BT, —CD, ~DS)  «reereenrenreurenrenneenmenrensenmenneenmenns 37,38
ey a1 -~ R 39, 40
FZTHIFAT—BBIR(FL)  ceenrenrenreeeenrenrenaennaeaaerenaeneaaenaenns 39, 40
B B e 1 | 41, 42
FEBEREBIRE 1 cenrenreneeeeeen e et e e e e e e e e e e e e e aans 43, 44
EBEREBIE 2 cerenreneneee et 45 46

A .- 47



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l .
2. This book was prepared based on information available in May.2024.

3. Parts are subject to change in design without prior notice.

INDEX

pages
Maching body ~ trrrreeeessrrreessa 1,2
Upper shaft MeChanism  rreeeerrreeessssmmmmmsnrnnnrtneee s s s s s 3 4
Needle bar and thread take—up Mechanism «++-===rrrreessmmrrrreesamnnnneeanss 56
Inner presser foot MEChANISM  ==+++rrrrrrrereeersmammnnnrrrtteeas s s s s s 7.8
Outer presser foot MEChanism =+r«x+++ssssrrrreesrmmnrnrres e 9.10
T 11,12
Throat plate and throat plate base «r«r+++ss=srrrreerrammmrrreerinrrae e 13,14
Hook saddle (Fight) and hook ««««««««rrreeesrrrammsmnmmnmmntiaaan s 15, 16
Hook saddle (Ieft) and hook «++++srssssssssssssreerrrrrmmmmnnnusaaassesassennnnnnnnas 17.18
= 19, 20
Feed adjustment Mechanism  ««rr++ssssrrrrressammrmnreessannrrees s 21, 22
Upper feed MeChanism  ==-ssrererereeessssmmmmsnnnnnteree e s s s s 23, 24
= 25, 26
T 27,28
Bobbin Winder MEGCRAMISM ««+«x+«rssrresrresrrurmuirmurrrrrrerrarerarann 29, 30
Tension release MeChanism — «ressresrrssrrmerummmmmmrerrrrrraeas 29, 30
Thread tenSion  seeeseresessesisesiiesiiesniesneaaa s 31, 32
LUDFIGAtION  eseeessressrssssissmuseniiesieneaa e 33, 34
Altarnating presser footlifter mechanism (—CD) =r=rrrrerrrararerarnrenenens 35, 36
Quick reverse mechanism (=BT) ««+rerrerssssrrerrmrninnmerreriiiaearrnrieas 35, 36
Knee switch mechanism (—FL) «+eressssssssssereerrrmmmmmmnninnaasnaessrennannnnnas 37,38
Manual switch mechanism (=BT, —=CD, —DS)+++++=+rrreresssnsnsssrreeeerreeeannes 37, 38
Air Dressure Mechanism «rreeessssrrreeesmammmerees e s 39, 40
Presser foot actuator mechanism (—FL) «rssssssrerssssrmermmuineereernninennns 39, 40
Connectors and cables  rresrresrrserisesiiieiien 41, 42
N 43, 44
AGCESSOHES 2 eeteessrsssrssssuseriseriierieraaaaaa s 45, 46

Table Of gauge parts ......................................................... 47



ZF {ABH{% /Machine body




= {ABH{% /Machine body

NO HREE |#=
: mf DESCRIPTION
PARTS NO. | QTY
T [60384 EX.STE:3 SUPPORT BAR
2 61018 1 |E#R TOP COVER
3 |60227-02 1 [CDEA¥ILAZ)L DIAL BUSHING, CD
4 |B150607 2 | BRI L RUBBER CAP, 32.8
5 (60229 1 | RFEH/N— COVER, :T/TAKE-UP LEVER
6 |60204 1 | XFEH/ A A—1E BOLT, SOCKET M4X0.7 L=6
7 31207 1 | RKEAN—LETYv— WASHER, PLAIN M4
8 60228 1 |EHRS—kFy SHEET PACKING
9 |30066 7 | EiRik BOLT, SOCKET M5X0.8 L=12
10 27172 5 |7v4g SET SCREW, SOCKET (CP) M6X1.0 L=8
13 /60002 1 @k FACE PLATE
14 |B159150 1 |EHRT Lt RUBBER CAP, 20.5
16 [60004 1 |ERGR S OIL WICK, 130
17 |60003 1 |@EmRs Sy PACKING,; F-PLATE
18 27177 2 |@EmiRL BOLT, SOCKET M5X0.8 L=16
19 |B117936 3 |$tERO L RUBBER CAP, 9.4
20 [20218 1 |34k RUBBER CAP
21 [20161 1 [EE OIL WINDOW
22 |8040 2 |3a—KAh/—1k SCREW 9/64X40 L=8
23 (30025 2 |a—KhnN—1tTyv— WASHER, PLAIN L35
25 |BS20345 1 [EYERER LI RUBBER CAP
26 (B159150 1 |[3—FRTd Lt RUBBER CAP, 20.5
29 (B142374 2 |I\vHLN—ETvS 2 BUSH, DRY ; L=20
30 (B140063 A ZIV7ACy Y7Ae PIN, DOWEL
32 [B153132 1 (/S N—R by IS—Fa—T NYLON TUBE, L=13.5
33 |B140063 1 (1S HILIN—=RTY) G Xy — PIN, DOWEL
34 (B104821 I ADZIVTAGS: = N - RUBBER CAP, 10.5
35 (30046 1 |[7—R#g1E SCREW, TRUSS M4X0.7 L=4
36 (31207 1 |[7—REEED Y — WASHER, PLAIN M4
37 14517 1 [ELR(1/47~3/8") (1&#) SLIDE PLATE (1/4”~3/8") (Std.)
38 [6031-01 1 [EL#R1E SLIDE PLATE SCREW 11/64X40 L=9
42 160358 1 [RyREiR UPPER COVER ASSY, BED
43 160359 1 [RyRFE#R/SyED SHEET PACKING, BED
44 (30075 10 |[RyhkE#Rit BOLT, SOCKET M4X0.7 L=8
45 [B105113 1 |RNyREERRE SCREW 12.70X28 L=5
46 |B105215 2 [(RykRfGimg/Syxy PACKING
47 |60357 1 [ERIUAT PIPE
48 160371 1 |ZKNREZ—IL/4T TUBE, 120
49 |60364 1 | RNyRihaR OIL CAP, BED
50 |B140518 1 [ RyRRE Y8Rl SCREW 7.94X28 L=10
51 |B081007 1 [(RyRRA IRz S O RING, P7
63 [B159150 1 [REBHS—T LI RUBBER CAP
64 (60360 1 |[Fansy— OIL GAUGE
65 [37229 2 |7t SET SCREW, SOCKET M4X0.7 L=5
66 [61531 1 [ AXEZZEH(ER) SUPPORT BAR (LONG)
67 |61533 1 [RFEHNN—IR INTERMEDIATE CASE COVER
68 (30046 4 |hREFEH/N—HRIE SCREW, TRUSS M4X0.7 L=4




EEhEH{% /Upper shaft mechanism

40

™~
e N ¥
@
39— 2 |
31 32
vﬁ\

Az

«




L #hEH{% /Upper shaft mechanism

NO HREE |H=

: A DESCRIPTION

PARTS NO. | QTY

1 (60007 1 [E%H UPPER SHAFT
2 [60015 1 (950 9F—avhlis CRANK MOTION CAM
3 11031 1 | EERTYS(HD BEARING, UPPER SHAFT
4 (18607 1 |95 9hL0EA) SCREW 9/32X28 L=16
5 (27172 1 |95>9hLkB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 (30066 2 |90EIZ UL BELT, SOCKET M5X0.8 L=12
7 35999 1 |90EIS2 41k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 (60011 1 |IN\FoY— BALANCER
9 (28027 1 (NS5 —I1k SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 1 |LEBRAS— () BR-COLLAR, M U-SHAFT
11 27172 2 | EEBRAS—(F)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 1 | EERTYLS () BEARING
13 160223 1 [REBEHS— COLLAR, BOBBIN WINDER
14 (35999 2 |HR&B=EHT—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 1 | ERJLRT—1) (#0) UPPER BELT PULLEY ASSY
16 |60225 1 | EXJLRT—1—IE(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 (28043 1 | EXJLRT—1)—IE(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 160008 1 | LEBRAS— (%) BR-COLLAR, B ;U-SHAFT
19 160013 1 | EEBRAS—({R) LD RETAINING RING, EXTERNAL C20
20 27172 2 | LEBRAS—(#2)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 [60014 1 | EERTYLS(R) BEARING
22 161503 1 (#4329 R)LE TIMING BELT
23 |60225 1 [F—1—1EA) ENYSE SET SCREW, SOCKET (CP) M6X1.0 L=12
24 (28043 1 | FT—1—1EB) IFH % SET SCREW, SOCKET (CP) M6X1.0 L=10
25 [61529 1 | FT—1— PULLEY COMPLETE
26 (37031 1 |T——# LAl SCREW, FLAT M6X1.0 L=16
27 37028 1 |T—)—#HLALES WASHER
28 161504 1 [7AK5— IDLER
29 161507 1 |7ARS—x5& IDLER FLANGE
30 [61505 1 | 7ARS—8h IDLER SHAFT
31 31204 2 |7ARS—Eh1E SR RETAINING RING
32 [27171 2 |[74F5—xE&1E SET SCREW M5X0.8 L=10
33 61506 1 | 7ARS—Ef%E) IDLER ADJUSTING ROD
35 161534 1 |xX=zx=y2y INDICATOR RING
36 (27172 1 [X=yo51E SET SCREW, SOCKET M6X1.0 L=8
37 (37061 4 ([FARS—Dvv— WASHER
38 37158 1 | T—)—Dvydx— WASHER
39 [61573 1 | PARS—5RET& IDLER ADJUSTING ROD HOLDER
40 |29056 2 |7AFZ—FAEELERL BOLT, SOCKET M4X0.7 L=16
41 127171 2 | 7ARS—EREEhIE SET SCREW, SOCKET M5X0.8 L=10




&145 - XFFERH91% /Needle bar and thread take—up mechanism




&#45 - XFFER91% /Needle bar and thread take—up mechanism

NO HBRES |HE
: mA DESCRIPTION
PARTS NO. | QTY
2 [60028-01 RS NEEDLE BAR BRACKET
3 [60028-02 1 |#tELT B NEEDLE BAR BRACKET SHAFT
4 (60028-03 1 AT LA RUBBER SHEET
5 60030 2 |#tiELEBAREY PIN
6 |60044 1 |$HEREERAL—IL GUIDE RAIL, N/B-CLAMP
7 37112 2 (B REEEAL—IILLE SCREW M3X05 L=6
8 [60622-A 1 |§t8E NEEDLE BAR
10 |B140553 2 |#tik SET SCREW 1/8X40 L=4.5
11 [60041 1 |EtHERE NEEDLE BAR CLAMP
12 (37134 1 |#EERERL SCREW M4X0.7 L=10
13 |60042 1 |$HEREAE SLIDE BLOCK, N/B-CLAMP
14 (60034 1 |$tELXEE=Z—IL/N(T OIL TUBE, 110
15 (60032 1 |#tEL &S OIL WICK, 700
16 (60031 1 |$tELTERRUD SPONGE
17 [30046 1 |$tELXERRUDIE SCREW, TRUSS M4X0.7 L=4
18 |61508 1 |XFEGER) THREAD TAKE-UP LEVER COMPLETE
19 |37046 1 | RERTYLT () BEARING, S ; T-TAKE-UP
20 37047 1 | RERTY2T (K) BEARING, L ; T-TAKE-UP
21 (37051 2 | KRBT v— WASHER, THREAD TAKE-UP
22 (60019 1 | X#EXZ THREAD TAKE-UP SUPPORT
23 [60021 1 | X#EXZZHRL SUPPORT SCREW M4X0.7 ; T/TAKE-UP
24 (37585 1 | XEXZZRLFuk NUT M4
25 37053 2 |RBEXZ=Z—RILRTYLY NEEDLE BEARING
26 60020 2 | RKEXZZUYT SUPPORT RING, ; T/TAKE-UP
27 (60022 1 |90EYIZY CRANK, 90
28 160023 1 |&HEo5209 () NEEDLE BAR CRANK ROD ASSY
29 160024 2 8BS oRTIVT BEARING
30 (60017 1 | XEFEY PIN, ; T/TAKE-UP
31 |60116 1 | XFEVIERL SET SCREW, SOCKET (CP) M5X0.8 L=8
32 |60018 1 | REEV AR BUSHING, ; T/TAKE-UP PIN
33 [60116 1 | RFEEVA2)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 (60043 1 |EHELT B EARILED BUSHING
35 (60081 1 | EEAZIL(ER) BUSHING, F
36 |B116920 2 |t EE#HTIYv— RING, THRUST
37 (60039 2 (gtEXEE#AHS— COLLAR
38 (27177 2 gL EEAT—RRL BOLT, SOCKET M5X0.8 L=16
39 (90625 2 |#tiELEEHHS—RE LTy — |WASHER, SPRING 2-5
40 |NO124 2 |#tDP X 17 #24 NEEDLE, DPX17 (#24)
41 |61508C 1 | XEEYk THREAD TAKE-UP LEVER SET
42 |31110-A 1 |#t#kIE BOLT, SOCKET M3X0.5 L=10
43 |60624-A 1 |#HRZERN (1/8”"~5/16") (&%) |THREAD GUIDE (1/8”~5/16") (Std.)
44 (60634 1 |&tREIY1ESD NEEDLE CLAMP BRAKE PIN
45 (8031 1 |$tRERAL SCREW SM3/32X56 L=4
46 161206 1 |8tk (1/47) (Z2#) NEEDLE CLAMP (1/4”) (Std.)
47 |61206C 1|8t (174748 (E#) NEEDLE CLAMP (1/4”) ASSY. (Std.)




30 Z BH{%& /Inner presser foot mechanism




3 % B8{%/Inner presser foot mechanism

NO HRES |H=

' SLEZ DESCRIPTION

PARTS NO. | QTY

1 (60081 1 |[#E2a A%l (AD) BUSHING, F
2 60082 1 |FEEARIL (&) BUSHING, B
3 60106 2 |1EEHHS— COLLAR, UD ADJUST-SHAFT
4 18028 2 |tEEHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 1 | HEE#AR S SPONGE
6 |60080C 1 |#EEH(FE) SHAFT ASSY
7 160080 1 |+&EEH SHAFT
8 31092 1 |l BOLT, SOCKET M4X0.7 L=12
9 |B104450 1 |4&EAT Ltz RUBBER CAP, 8
10 (60057 1 |4EEE CONNECTING PIN
11 |60528 1 |#EEmm OIL WICK, 235
12 160068 1 |Fa—THARA) TUBE GUIDE
13 160064 1 [Fa—THAKFL BOLT, SOCKET M3X0.5 L=5
14 |60066 1 |E LEATHER
15 (18349 1 |ELE BOLT, SOCKET M3X0.5 L=6
16 |60483 1 |ERATyv— WASHER, SQUARE 10X12X1
17 |60065 1 |=-oXEH CONNECTION
18 (60059 1 [E2LEM STOPPER CLAW
19 |60060 1 [#8z E&EHR PRESSER CONNECTION PLATE
20 |60056 1 |IRZEER PRESSER BAR CONNECTION
21 160059 1 [E2LE STOPPER CLAW
22 160064 1 [E>1bTiE BOLT, SOCKET M3X0.5 L=5
23 (60056 1 |IRAEER PRESSER BAR CONNECTION
24 160059 2 |E>1EM STOPPER CLAW
25 160064 1 [E>1biE BOLT, SOCKET M3X0.5 L=5
26 160057 3 [z EEEE CONNECTING PIN
27 60058 3 A EERE S OIL WICK, 50
28 (60094 1 |1EEhsmE=—)L/q T OIL TUBE, 75
29 |BS51277 2 |HEETTILE FELT
30 [BS51803 1 |[#E&#o)Lb FELT
31 [60079 1 |1&EEhT LA (B RUBBER CAP
32 |60086 1 |[HEEE R OIL WICK, 80
33 (60096 LI - g oy == 3 i OIL WICK, 20
34 160063 1 IR LA EE SHAFT, SLIDE BLOCK
35 [61021 1 |z E INNER PRESSER BAR
36 /60062 1 IRNWIEAE GUIDE SLIDE BLOCK
37 (8145-03 2 RN 1L A EEIE HEF RETAINING RING, EXTERNAL 4
38 160061 1 |iRN1ER STEADY PLATE
39 |37136 2 |#RNIERLE SCREW M5X0.8 L=10
40 10285 1 [0z (1/47) (B#) INNER PRESSER FOOT (1/4”) (Std.)
41 10662 1 [z SCREW 5/32X40 L=6.5




4430 Z B81%/Outer presser foot mechanism




4V 38 Z B {%/Outer presser foot mechanism

NO HRES |HE
' mf DESCRIPTION
PARTS NO. [ QTY
1 [60161 1 [FXEF#AZILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 1 |[#Z EFE#A2IL(B) BUSH, R : SPREADER SHAFT
3 60162 1 |#Z EFEA%)L(C) P-FOOT LIFTER SHAFT BUSH, C
4 (B146539 1 |#Z EFEA%)L(D) FEED SHAFT BUSH, L
5 161023 1 [#ZEAZIL BUSHING, ; P-BAR
6 |60116 1 [BAHEAZ)LLL SET SCREW, SOCKET (CP) M5X0.8 L=8
7 160069 1 |#ZREEHFT VIV PRESSER ADJUSTING DIAL
8 (60070 1 (AR ) PRESSER ADJUSTING PLATE ASSY
9 |60077 1 [(BAAFHRITILE FELT, PRESSER ADJUSTING PLATE
10 |60076 1 |z REHYIIEY PIN
11 |11426 1 ARV YIEIEOHER RETAINING RING, E7
12 [60156 1 82 EFE#E G P-FOOT LIFTER CONNECTION ASSY
13 |60157 1 |3z EFEES RS OIL WICK, 400
14 160158 1 (B LEREENDEY PIN
15 (28043 1 |z E(FEE 1L SET SCREW, SOCKET (CP) M6X1.0 L=10
16 61022 1 |9MEZ PRESSER BAR, OUTER
17 |60074 1 |[#ZERT) T SHAFT, PRESSER BAR SPRING
18 /60073 1 |[#ZESTIVTZ(TF) SPRING SUPPORT, D
19 /60075 1 |#ZERT)VT PRESSER SPRING
20 |60071 1 |B2EXT)UThS5— COLLAR
21 (60072 1 |B2EXT)UTZ (k) SPRING SUPPORT, U
22 (19060 2 (HABRTYLTEMAT)FEY  [PIN, SPRING 3X8
23 (31094 1 [#ZBERT T EHIE DR RETAINING RING, E5
24 (60155 1 |#Z E(TE PRESSER BAR, LIFTER SHAFT
25 (60580 2 |38z tifEhS— COLLAR
26 |35999 2 |z LElFEh>—iERL SET SCREW, SOCKET M6X1.0 L=6
27 160380 1 |BREFHI(LE) KNEE LIFTER ARM, U
28 (28031 1 | EFB(E)&ERL BOLT, SOCKET M6X1.0 L=14
29 (60163 1 [BRLEFR (L) RTUYT SPRING
30 |61525 1 |BREFEEEEGE K-LIFTER CONNECTING BAR ASSY
31 |61525-01 1 | FiEsEE KNEE LIFTER CONNECTING BAR
32 (30203 2 |UooR—IL LINK BALL
33 (11412 2 |UroiR—ILF vk NUT
34 (28578 2 |EFLEIFEEEET Y v — WASHER, SPRING 206
35 (60165 1 [#8z EFHLB) PRESSER BAR LIFTER CAM, B
36 (34323 1 |32 EFALTR)EERL BOLT, SOCKET M5X0.8 L=18
37 |60164 1 [#8z EFHLA) PRESSER BAR LIFTER CAM, A
38 (61050 1 [#Z EFALAERL SHOULDER SCREW 15/64X28
39 [61051 1 |2 EFHLA)TY v— WASHER, PLAIN L6
40 8047 1 R EFALALERT Y v— WASHER, WAVE 8
42 (60166 1 |z EITH PRESSER LIFTER BAR
43 (11430 1 |3z EIFHEY LEVER GRIP
44 |60379C 1 |BRE(FEIGE) KNEE LIFTER SHAFT ASSY
45 160379 1 |BRETE KNEE LIFTER SHAFT
46 |BS16290 1 |BALEIFEE NEEDLE ROLLER, 4X19.8
47 128208 1 | EFE1E HER RETAINING RING, E10
48 160381 1 |BREFB(T) KNEE LIFTER ARM, D
49 (34323 1 |EY EFBE(T#L BOLT, SOCKET M5X0.8 L=18
50 |30804 1 | EFBR) vk NUT M6
51 |60159 1 A LEFEEY NEEDLE ROLLER, 5X29.8
52 (30804 2 |BARAHAAYVILTFVE NUT M6
53 161020 1 |#zEE PRESSER HOLDING BRACKET
54 |27174 1 [#ziaEiE PINCH SCREW M5X0.8 L=8
55 |18484 1 [9MFZLIE SCREW 3.57X40 L=11
56 10677 1 [ FR LTy v— WASHER
57 |10937-01 1 (4o H—H—K(1/8" ~1/4")FZ#E) [FINGER GUARD(1/8" ~1/4")(Std.)
58 |10185 1 |59 Bz (1/4")((EH) OUTER PRESSER FOOT(1/4")(Std.)

10




T EhRS{%/Lower shaft mechanism




T EHES{%/Lower shaft mechanism

NO HRES |8=
' LES DESCRIPTION
PARTS NO. | QTY
1 (60328 1 | TFERRIAZIL BUSHING, F :.L-SHAFT
2 |BS07333 1 [ FEARILED/ AT PIPE, 4
3 60326 1 | &AL —ILED OIL SEAL
4 60368 1 | TEhARIL (18) BUSHING, B ;L-SHAFT
5 60327 1 | TEA AL —IL(ER) OIL SEAL
6 |61509 1 | T&H LOWER SHAFT
7 |[61510C 2 |[TERTYTHhZ—(#8) LOWER SHAFT BEARING COLLAR ASSY
8 (37185 4 |TERT7TYTHhZ5—IE SCREW M6X0.75 L=6
9 (61544 2 | TFE¥v— LOWER SHAFT GEAR
10 (28031 2 |TEA¥v—1t SCREW M6X1 L=14
12 [B144875 1 |#&ima0n PLUNGER
13 [BS38268 1 |#8haoxTYos SPRING, COMPRESSION
14 (BS38442 1 |#8ma01k4al SCREW 6.35X40 L=5
15 160369 1 | FRILNT—1)(#8) BELT PULLEY ASSY, LOWER
16 |10615 1 | T7—)—kiEHh SPRING, LOCK LEVER
17 |10616 1 | T7T—)—#% LOCK LEVER
18 (10617 1 | TT—1—/II RATCHET
19 10618 1 | TT—)—iINERE CONNECTING LINK
20 |10620 1 | F7—)—BYE>Y PIN, COTTER
21 [10614 1 [FT7—=)—tRIETREE> SHAFT, SPRING
22 (10613 1 | FF——#EEy LOCK LEVER SHAFT
23 (27170 2 | FANJLNT—ULE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 1 | FT—=)—=RTY5 SPRING
25 (60370 1 | TRILNT =1 — ks BELT SHAFT, LOWER
26 137026 1 [ TFARILR#ELWNA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 137185 1 | TR #ELB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 (28043 1 | TEhASRJLGEDLE SET SCREW, SOCKET (CP) M6X1.0 L=10
29 (61587 2 | TE#x¥vY—h>5— LOWER SHAFT COLLAR
30 |61588 4 | TE¥v—h>—1t SET SCREW, SOCKET 15/64X28 L=6.0

12




#t#x - £tk =& /Throat plate and throat plate base

13



#t#x - £tk =& /Throat plate and throat plate base

NO HREs |¥=

' LES DESCRIPTION

PARTS NO. | QTY

1 [61602 1 [#tiRLtE THROAT PLATE BASE
2 161539 4 |EREtELE THREAD PLATE BASE SCREW 5/16X24 L=18.0
3 61586 4 [$HREEIETYIY— WASHER
4 14509 1 [$t#R=ZE (FI1)(3/167~3/8") (1E#E) THROAT PLATE SUPPORT(FRONT)(3/16” ~3/8")(Std.)
5 14024 3 [#H#R=ZE (FD Ik SCREW 3/16X32 L=9.5
6 (14509 1 |8HRZ2HE (18)(3/167~3/87) (12#) THROAT PLATE SUPPORT(REAR)(3/16” ~3/8")(Std.)
7 |14024 3 [#HR%ZE (B) Ik SCREW 3/16X32 L=9.5
8 [14526 1 |$HR TR (BT) (1/47) (E#E) THROAT PLATE SUB-COVER (FRONT)(1/4”)(Std.)
9 [14013 1 [#HR TR (B LB SCREW 9/64X40 L=55
10 |14526 1 [#HRTHR () (1/47) (%) THROAT PLATE SUB-COVER (REAR) (1/4”)(Std.)
11 |14013 1 [#HR TR () IE SCREW 9/64X40 L=55
12 |14546 1 |8tk (1/47) (E#) THROAT PLATE (1/4”) (Std.)
13 14013 2 |&HiRIE THROAT PLATE SCREW  9/64X40 L=5.5
14 14026 1 [#tiREETILE FELT
15 |12128C 1 EVHRAT < (HE) FEED PLATE SLIDE BLOCK COMP.
16 |12128 1 [#Ytk@EI< FEED PLATE SLIDE BLOCK
17 12129 1 |EYIRADI < LE FEED PLATE SLIDE BLOCK SCREW STUD
18 16339 1 [#EYiRAIT <L FEED PLATE SLIDE BLOCK SCREW
19 [13076-01 1 [ZViRAaI <tk NUT 7/32X32
20 [10703 1 |ZEYRAITTRLCEHT Y vy— WASHER
21 61530 1 [ZEYUik FEED PLATE
22 |61607-05 1 |2V (1/47) (%) FEED DOG (1/4”) (Std.)
23 10561 1 [ZEYsEL FEED DOG SCREW 11/64X32 L=6.5
24 |14507 2 [EUHREZ FEED PLATE SUPPORT
25 (14013 4 |EYRIEZIE FEED PLATE SUPPORT SCREW 9/64X40 L=55
26 [14513 1 |#tREBHN—(FIE/167~5/16") (1E#) |THROAT PLATE BASE COVER (FRONT) (Std.)
27 |14013 4 [$HREEHN—GEDIE SCREW  9/64X40 L=55
28 [14513 1 |##REBH/A—(18)(3/16"~5/16") (1B#) [THROAT PLATE BASE COVER (REAR) (Std.)
29 [14013 4 [$HREEHN—(R)IE SCREW 9/64X40 L=55

14




HY LT EFH). A< /Hook saddle (right) and hook

15



HY LT EFH). A< /Hook saddle (right) and hook

NO HREE |HE
: mf DESCRIPTION
PARTS NO. [ QTY
1 [15041 1 [/RE> BOBBIN
2 |14505 1 |[A< ) HOOK COMP.
3 |14005-01 1 |9¢h< HOOK (BODY)
4 |16407-07 1 | RERNR THREAD GUARD
5 |16407-08 2 [HRERNRLE THREAD GUARD SCREW
6 [16407-05 1 |82k NEEDLE GUARD
7 |16407-06 2 |&t=2iR1E NEEDLE GUARD SCREW
8 |[15040-02 1 |AA< BOBBIN CASE (BODY)
9 |15040-10 1 |RAF AR BOBBIN CASE TENSION SPRING
10 [16407-12 1 |RFAFARFAFHL BOBBIN CASE TENSION REGULATING SCREW
11 [16407-11 1 |RFAF/ R SCREW UNF No. 4X40
12 [14505-03 1 |RATHEZ (Y/H) HOOK GIB
13 |16407-04 3 |RNATHZRL HOOK GIB SCREW
14 [14005-17 1 [hvEsHE Rl HOOK SCREW
15 [14005-19 1 |9 A<TzILE FELT
16 |14005-18 3 |hvLl HOOK SET SCREW
17 [14014C 1 |A~<H/N—(HR) HOOK COVER COMP.
21 |14019 2 |ATHIN—T— RUBBER
22 14013 2 |(A<H/—1k HOOK COVER SCREW 9/64X40 L=55
23 |14017 1 |A<HAA—BZ /AR HOOK COVER SPRING
24 (14013 1 |h<hN—BZ /AR IE HOOK COVER SPRING SCREW 9/64X40 L=5.5
25 114032 1 |REVHS—RA—TH— BOBBIN CASE OPENER
26 |14008 1 |h<xE&TzILk FELT
27 161537 1 |h<xE HOOK SADDLE
28 |25147 2 |AvxEik HOOK SADDLE SCREW 5/16X24 L=26.0
29 (61586 2 |h<wx&B1ETvv— HOOK SADDLE SCREW WASHER
30 [61601 1 |h<Eh HOOK DRIVING SHAFT
31 [14010 1 |A~YE#HTILE FELT
32 |61545 1 |AvEHFv— HOOK DRIVING PINION (SPIRAL)
33 [18028 2 |h<EF¥yv—Ib SET SCREW M5X0.8 L=5
35 [14033 1 |[A—FF+r—=X BOBBIN CASE OPENER FORK
36 [15055 1 |A—7F+—=Xit PINCH SCREW 11/64X32 L=9.0
37 |61554 I B OIL WICK 4X4 L=260
38 [14013 1 [ESLE SCREW 9/64X40 L=5.5
39 (61515 1 |A~EHS— HOOK DRIVING SHAFT COLLAR
40 (18028 2 |hvEAh>—1E SET SCREW M5X0.8 L=5
41 161553 1 |[E=—)a4> OIL TUBE ®5 L=80

16




HhI L E(E). H</Hook saddle (left) and hook

17



HhI L E(FE). H</Hook saddle (left) and hook

NO HREs |¥=
' LES DESCRIPTION
PARTS NO. | QTY
1 15041 1 [RE> BOBBIN
2 (14505 1 |A<ER) HOOK COMP.
3 |14005-01 1 |98~ HOOK (BODY)
4 |16407-07 1 |RERAR THREAD GUARD
5 |16407-08 2 |RERNMRIE THREAD GUARD SCREW
6 |16407-05 1 |82k NEEDLE GUARD
7 (16407-06 2 |#t32HR1E NEEDLE GUARD SCREW
8 |[15040-02 1 |RA~ BOBBIN CASE (BODY)
9 |15040-10 IESEIAE BOBBIN CASE TENSION SPRING
10 [16407-12 1 |RFAF/NRAFRLC BOBBIN CASE TENSION REGULATING SCREW
11 [16407-11 1 |RAF/AARIE SCREW  UNF No. 4X40
12 [14505-03 1 |RATEZ (V/H") HOOK GIB
13 [16407-04 3 |RAYHZHRL HOOK GIB SCREW
14 |14005-17 1 |[hvEsHE Rl HOOK SCREW
15 [14005-19 1 [9vH<TzILk FELT
16 |14005-18 3 |[Avi HOOK SET SCREW
17 [14014C 1 |A~<H/ s —(HR) HOOK COVER COMP.
21 [14019 2 |HTHIN—S/8— RUBBER
22 (14013 2 |h<h—Lt HOOK COVER SCREW 9/64X40 L=5.5
23 |14017 1 |A<H =z AR HOOK COVER SPRING
24 (14013 1 |AvHNN—Z AR HOOK COVER SPRING SCREW 9/64X40 L=5.5
25 114032 1 | RELHS—RA—T+— BOBBIN CASE OPENER
26 |14008 1 |hvxETzILk FELT
27 161537 1 |p<xs HOOK SADDLE
28 |25147 2 |h<wt&it HOOK SADDLE SCREW 5/16X24 L=26.0
29 (61586 2 |h<wxE1ETvv— HOOK SADDLE SCREW WASHER
30 [61601 1 |h<Eh HOOK DRIVING SHAFT
31 (14010 1 |A<ETILE FELT
32 161545 1 |HEHF v — HOOK DRIVING PINION (SPIRAL)
33 |18028 2 |(AVEFXY—IE SET SCREW M5X0.8 L=5
35 (14033 1 |[#A—7F+r—=X BOBBIN CASE OPENER FORK
36 [15055 1 |A—7F+—=Xit PINCH SCREW 11/64X32 L=9.0
37 |61556 1 RS OIL WICK 4X4 L=270
38 [14013 1 RS LE SCREW  9/64X40 L=5.5
39 |14517 1 |ELR(1/4"~3/8") (1E#) BED SLIDE (1/4”~3/8") (Std.)
40 |6031-01 1 |ZL#kiE BED SLIDE SCREW 11/64X40 L=9.0
41 |61515 1 | A<EhS— HOOK DRIVING SHAFT COLLAR
42 [18028 2 |hvaEh>—Lk SET SCREW M5X0.8 L=5
43 161555 1 |[Ez—)iq7 OIL TUBE ®5 L=70

18




£V ENRS{% /Feed shaft mechanism

19



£V ENRS{% /Feed shaft mechanism

o | BRES |HE
' SLES DESCRIPTION
PARTS NO. | QTY
1 160081 1 [EYEAZRIL (BIT) BUSHING, F
2 |60081 1 | ETEARILED BUSHING, F
3 (60322 1 [EYEHAZIL (F) FEED SHAFT BUSHING
4 (60320 1 | ETEARIL () UD-SHAFT BUSHING, B
5 (60321 1 |EYEARIL (1) FEED SHAFT BUSHING, B
6 |60324 1 |EYERA AL —IL(ED OIL SEAL
7 160324 1 | ET#E#AAIL—IL OIL SEAL
8 60331 1 | EYEA AL —IL(ER) OIL SEAL
9 (60313 1 |EYE FEED SHAFT
10 |BS12718 1 |EYED LR CHEMICAL FELT
11 [B116920 1 | EYEHT Y v— RING, THRUST
12 |60310C 1 |EYEEGED) FEED BRACKET SET
13 (60316 1 &Yk FEED ARM
14 131021 2 [EYBifEtl BOLT, SOCKET M6X1.0 L=16
15 160310 1 |EYEEEUA FEED BRACKET ASSY
16 31094 2 [EYEEBEEVIESHEH RETAINING RING, E5
17 |60308 2 |RBYLETEREITVIv— WASHER, PLAIN
18 160330 1 |ZEYBE LR SET SCREW, SOCKET (CP) M5X0.7 L=4
19 160311 1 |EYEEY PIN
20 (31094 1 |EYBIE > IEOER RETAINING RING, E5
21 60308 2 |REYLETEREITvIv— WASHER, PLAIN
22 (61558 1 |EYBIEY E-—ILisAT TUBE, 185
23 |61559 1 [ZEYBE > im OIL WICK, 270
24 |0148-F 2 [FEYBE=—IL/R4TTTILE FELT, 3X18
25 [15087 1 |[EZ—ILR4THZ TUBE SUPPORT, A
26 |60204 1 |[E=— )L/ T#Hz 1k BOLT, SOCKET M4X0.7 L=6
27 60317 1 |EYETFREEEEUAD FEED CONNECTING ARM ASSY, UD
28 [60317-01 1 |EYLETESE FEED CONNECTING ARM, UD
29 [60310-02 1 |EYETRESEEY PIN
30 (31094 2 [EYETESFEES LD RETAINING RING, E5
31 |60308 2 |REYLETEREIvIv— WASHER, PLAIN
32 |28068 1 |ELETEHFEEFFERL BOLT, SOCKET M5X0.8 L=20
33 60333 1 |EYEEEVHS OIL WICK, L=110
34 |60318 1 |EYLETYYO ) FEED LINK ASSY, UD
35 |60079 1 | EYEHT LtE RUBBER CAP
36 |60339C 1 | F2YESEOYRE) LOWER FEED CONNECTING ROD SET
37 |60343 1 |1\ o) o —EE BACK CYLINDER CONNECTION
38 (60339 1 | FTEYEKDOYR(F4E) CONNECTING ROD ASSY, L-FEED
39 (60315 1 | Y EhRE FEED SHAFT ARM
40 |[28058 1 [EYEBERER BOLT, SOCKET M6X1.0 L=12
41 160338 1 | FEYEREY PIN
42 131094 2 | FEYESKE DI RETAINING RING, E5
43 160308 2 |TEYEHZE TV v— WASHER, PLAIN
44 160337 1 | F#EYHL LOWER FEED CAM
45 127172 2 | FEYAHLILE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 160314 1 [FEYELESHER RETAINING RING, E12
47 (60106 1 | EYEhhS— COLLAR, UD ADJUST-SHAFT
48 118028 1 |EYEHS—LE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 (60319 1 | ET# SHAFT, UD
50 |BS12718 1 | ET#7ziLk CHEMICAL FELT
51 |60106 2 | ETEHS— COLLAR, UD ADJUST-SHAFT
52 |18028 2 |ETEAS—LE SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 1 | ETEhT Ltz RUBBER CAP
55 [61014 1 | FTEYETAHL FEED CAM, UD
56 |35999 2 |ZEYLETHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
60 |60338 2 [ZEYETOvREY PIN
61 [31094 4 | ETFAYRE LS RETAINING RING, E5
62 |60308 4 |ETFOYRIvI v— WASHER, PLAIN
63 |61524 1 | EYHRE FEED PLATE BASE
64 [60540 2 [EUREL SCREW M4X0.7 L=8
65 |12131 1 |FEYREEARL HINGE SCREW 3/36X32
66 [50103 1 | EYIREERLCT Uk NUT
67 |61557 B EDEE IS T-JOINT

20




£ VERERE{% /Feed adjustment mechanism

21



£ VERENRE{% /Feed adjustment mechanism

NO HREs |¥=
' LES DESCRIPTION
PARTS NO. | QTY
1 (60186 1 [FEVATHFAVILE) FEED ADJUSTING DIAL, U
2 |BS38284 1 [EYFREHRLC ADJUSTING SCREW
3 |60574 1 [F4¥)LiEal SCREW 3/16X28 L=19
4 (60575 1 |54V ILTyS v— SUPPORT PLATE
5 (18420 1 |oYvy O RING, 10
6 |B145502 1 [F4¥ILEY POSITIONING PIN
7 (B100328 1 | FANVILEDRTYL Y SPRING, COMPRESSION
8 (60187 1 [EYREHS AV ILCF) FEED ADJUSTING DIAL, D
9 (BS38284 1 [EYFREHRLE ADJUSTING SCREW
10 |60574 1 [#4¥viLLk SCREW 3/16X28 L=19
11 |60575 1 [FAVILTYS v— SUPPORT PLATE
12 118420 1 |oyvy O RING, 11
13 |B145502 1 [F4¥ILEY POSITIONING PIN
14 [B100328 1 | FANVILEDRTYL Y SPRING, COMPRESSION
15 |60192 1 [ZEYERE YA —EE) CYLINDER ASSY
16 |60192-01 1 [EYEREHS) A — CYLINDER
17 |60192-02 1 |#F JOINT
18 [60192-03 1 |[HaLoy— SILENCER
19 |60198 1 |PCBT7—F2—7 AIR TUBE
20 |31021 2 |FEYRREEIUA—IE BOLT, SOCKET M6X1.0 L=16
21 |28578 2 [FEYFREI) =Ty v— WASHER, SPRING 2-6
22 (28058 1 |FEYRE) oA —kinhal BOLT, SOCKET M6X1.0 L=12
23 (30804 1 | FEYREHIF—F vk NUT, 3 M6
24 160191 1 [ZEYFRS YT —IR SETTING PLATE, PC-CYLINDER
25 (18065 4 [FEYFREE) T HRIE BOLT, SOCKET M5X0.8 L=14
26 (90625 4 |FEYREUFRIET Y v — WASHER, SPRING 2-5
27 160340C 1 |1\ )T —tyk BACK CYLINDER ASSY
28 (60346 1 [AEL—ILHEWL) GUIDE RAIL ASSY, L
29 (60346 1 [AEL—ILE(R) GUIDE RAIL ASSY, R
30 [27177 4 [AEL—ILLE BOLT, SOCKET M5X0.8 L=16
31 (90625 4 [AEL—IILIET Y v— WASHER, SPRING 2-5
32 (60347 1 [PV —AEEY NEEDLE ROLLER, 7X22.4
34 (60350 1 [\ Yo —EREY CYLINDER GUIDE PIN, B
35 (60230 1 |ERERTYS SPRING
36 160213 1 |1\ oA —FERAEVIE SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 1 |1y a8 —F L)L —)L(#)  |OIL SEAL (BACK)
38 (60212 1 |1\ B —F A )L —)L(EI)  |OIL SEAL (FRONT)
39 [60188 1 [:EYERETRE FEED ADJUSTMENT ARM
40 160189 1 [EYFRERBE > PIN
41 (27172 1 [EYERERE > IE SET SCREW, SOCKET (FT) M6X1.0 L=8
42 160190 1 [EYRESBRTIVT SPRING
43 |60194C 1 |FEYREE=SFER) FEED ADJUSTING LEVER ASSY
44 160194 1 [EYERET=5% FEED ADJUSTING LEVER
45 160195 1 [EYFRETESEEY NEEDLE ROLLER, 6X25
46 |60115 1 [FEYREEREY LINK PIN, 8
47 (18028 2 |FEYREIESFEE L SET SCREW, SOCKET (CP) M5X0.8 L=5
48 137008 1 [EYRET=5EHHEORL SCREW M5X0.8 L=25
49 161521 1 [EYEREER FEED ADJUSTING CONNECTION
50 160348 1 |1\ T —1=5F CONNECTING BLOCK, B-CYLINDER
51 |60351 1 |\ F —125F1E BOLT M6X1.0 L=25
52 160349 1 |\ B —1=BFEE RL PIN SCREW M6X1.0
53 160342 1 |\ BT—=RTY G SPRING
54 161526 1 |\ F—TYoT#4% 8  |SPRING LATCH

22




F%£URH1%/Upper feed mechanism

23



£ YRH{%/Upper feed mechanism

NO HEaEE |¥=E
' mf DESCRIPTION
PARTS NO. [ QTY
1 [60214 1T | EXEUEREZOUR UPPER FEED CONNECTING ROD
2 28076 1 | LZEYEHZOYRERL BOLT, SOCKET M6X1.0 L=18
3 [61567C 1 |EZ—)L/SA T hsGE) OIL WICK, PIPE ASSY
4 (30750 3 |ESEE/NUE FASTENING BAND
5 |61522-AC 1 | EREYEFHEOYE (F) UPPER FEED CONNECTING ROD (MIDDLE)
6 (60217 2 | EaEY)ERE (FH) UPPER FEED CONNECTION ASSY
7 |BS07333 2 | ERYEHE/ AT PIPE, 4
8 |17047 4 | XY EHEESHFERARL SHOULDER SCREW 9/32X28 L=8.5
9 (17095 4 | b EHFEERALIESHE RETAINING RING, E8
10 |61536 1 | EREYVEZEOYR(R) L E HOLDER FOR HINGE SCREW
11 |27171 2 | EFEYEFEOVR(h)EELE SET SCREW M5X0.8 L=10
12 |18015 1 | EREYEHOYE () Bl HINGE SCREW
13 [61538 1 | BBV ESEDE CONNECTING LEVER, U-FEED
14 (28076 1 | EREYESEZSFEML BOLT, SOCKET M6X1.0 L=18
15 |60079-A 1 |EYET LR RUBBER CAP

24



W ELRH{% /Feed reverse mechanism

25



W ELRH{% /Feed reverse mechanism

NO HEaEE |¥=E
' mf DESCRIPTION
PARTS NO. [ QTY

1 (60203 1 7\ IL/\—EHh SHAFT, R-LEVER

2 17095 1 /S HLN—Eh ik HiEG RETAINING RING, E8

3 |B025100 I VA AVTAG Ny R WASHER, PLAIN S 10

4 |B147504 1 |RT%H SPACER

5 160204 3 |RTJALE BOLT, SOCKET M4X0.7 L=6

6 |BS07375 1 I ILN—RTYo 5 SPRING

7 |BS07374 1 |7\ oLIN— REVERSE STITCHING LEVER

26




Wz _E(FE8{%/Presser foot lifter mechanism

27



Iz _E(FE8{%/Presser foot lifter mechanism

NO HEaEE |¥E
' mf DESCRIPTION
PARTS NO. [ QTY
1 /60120 1 | ETF=3R8nsmA2)L(7I) UD-ADJUSTING SHAFT BUSH, F
2 160081 1 | ET=REEA2IL(E) BUSHING, F
3 (60126 1 |CDA AVl DIAL, CD
4 (60127 1 |CDEAYILAL DIAL CAM, CD
5 160128 1 |cDEA¥YILEY DIAL PIN, CD
6 (1917 1 |CDEANYILEVRTYL G SPRING, A
7 1392 1 |[CD& ALkl SET SCREW, (CP) 11/64X40 L=6.5
8 60107 1 | ETEUBEZTEY SUPPORT PIN
9 |60116 1 | ETFTEU#BEZTEVIE SET SCREW, SOCKET (CP) M5X0.8 L=8
10 /60098 1 | ETEREHE () ADJUSTING BRACKET ASSY, UD
11 /60103 1 | ETERESE ADJUSTING BRACKET, UD
12 160109 1 | ETFTEREEHS— ADJUSTING BRACKET COLLAR, UD
13 (30066 1 |[ETF=RHEHT—1ERL BOLT, SOCKET M5X0.8 L=12
14 (90625 1 | ETERESEHNT—1ETYIv—  |WASHER, SPRING 2-5
15 28563 1 | ETESREGE R/ — BOLT, SOCKET M5X0.8 L=8
16 90625 1 | RRYIS—D S v — WASHER, SPRING 2-5
17 |60114 1 |FAg&EY>Y B4 LINK ASSY, B
18 |60115 2 |FREIEIVOBEY LINK PIN, B
19 |27170 2 |FAEE) OB IE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 1 PR ETHL INNER PRESSER CAM, UD
21 (27172 2 [Pz ETAHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 (60101 1 [Pz ETOVR INNER PRESSER ROD, UD
23 160100 1 |z F TFAYRRT7YLS NEEDLE BEARING
24 (60113 1 |FAgEYIA) LINK, A
25 (60102 1 | ETFavrEY ROD PIN, US
26 |60083 1 |\EE7-5F CONNECTING LEVER
27 (34323 1 |HEEH=5FERHEORL BOLT, SOCKET M5X0.8 L=18
28 160084 1 |HEE=5FEEY PIN
29 |27170 2 | ET=HREHEL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 2 | ET=HREEHT— COLLAR, UD ADJUST-SHAFT
31 |18028 2 | L TEHEEHT—LE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 160129 1 |CDE#EZDFEGED) CONNECTING LEVER ASSY, CD
33 |60129-01 1 |CDE#EE CONNECTING LEVER, CD
34 (60129-02 1 |CDE#ERZFEEY PIN, CD
35 (28076 1 |CDE#ELSFERMDRL BOLT, SOCKET M6X1.0 L=18
36 (60122 1 |38z T2 ADJUSTING SHAFT, UD
37 160117 1 | RAMY/SA—IR 2R SUPPORT PLATE, STOPPER
38 31092 2 | RIS —RZ R BOLT, SOCKET M4X0.7 L=12
39 (31208 2 |ZFRIETYSv— WASHER, SPRING 2-4
40 |17059 1 | RTYoT %210l SUPPORT SCREW M5X0.8 L=10
41 (60077 1 | EFEU#ZEYTILE FELT, PRESSER ADJUSTING PLATE
42 (60130 1 |CDSP#HTE L SPRING HOOK
43 (60152 1 |CDSP#IE R LT YR NUT M8
44 160125 1 |CDRTYSB SPRING, B
46 (60101C 1 |z ETFOYRER) INNRE PRESSER ROD ASSY, UD

28




% #:B8{%/Bobbin winder mechanism

$ P 58 EH{%/Tension release mechanism

29



$ % BH{% /Bobbin winder mechanism

NO HRES |HE
: 4 DESCRIPTION
PARTS NO. | QTY
1 [60571-A 1 [[REVHZ BOBBIN PRESSER, R
2 |BS25413 1 |[REVIRZ EH(EE) BOBBIN PRESSER SHAFT ASSY
3 [B062400 1 |R&ZL/A—1ERLC SCREW, PAN M4X0.7 L=6
4 |B026040 1 | REELN—LETySv— WASHER, PLAIN 4
5 [BS25790 1 | REZTEHZITGE) B-WINDER SHAFT BRACKET ASSY
6 60222 1 | R&Ehosh BOBBIN WINDER SHAFT
7 (B048060 1 | &= hish i iR RETAINING RING, E6
8 [BS23651 1 |&Ehighial SET SCREW, SOCKET (FT) M6X0.75 L=6
9 [BS25417 1 |%R&BEEHR SPRING
10 (BS25418 1 |%R&BE=RLIER SPRING
11 [60570 1 | REZH BOBBIN WINDER SHAFT
12 |BS25410 1 |R&SH BOBBIN WINDER WHEEL
13 [BS25789 1 |%REBETLER RUBBER RING, 29
14 |B012400 2 |[HR&FBEHIELL SET SCREW, SOCKET (FT) M4X0.7 L=6
15 |BS51262 1 FZY KT DUST GUARD PLATE, L
16 (60216 1 |R&=ZA My A—RL BOLT, SOCKET M5X0.8 L=35
17 |B025080 1 |REEhET v v— WASHER, PLAIN S 8
18 (4135 1 |HREBERXMYIN—FVE NUT, 1 M5
19 |BS25478 1 |REIYAR KNIFE
20 |B062680 1 |RPYARIERL SCREW, PAN 4.37X40 L=6
21 (35994 1 |RUIYAREY PIN, SPRING 2
22 |BS38736 1 | REFHRFED BOBBIN WINDER TENSION ASSY
23 37229 1 |RAFHEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 |11142 1 |RPYAR Ty v— WASHER
25 (40132 1 |B=HER SR ADJUSTING FLAT SPRING
26 (37532 1 |REZHER/ ARERLC SCREW M3X0.5 L=3.0
27 131017 1 |REZHEHRLE SCREW M3X0.5 L=8.0
28 (40138 1 |%R&BEHyIa0dA BOBBIN WINDER CUSHION RUBBER
29 (60718 1 [FRE>@EY 1L BOBBIN ROTATION STOPPER

3 B8 BH1%/Tension release mechanism

NO. | meEe | LS DESCRIPTION
PARTS NO. | QTY
1 (60150 1 |RZELESEGE) THREAD FLOAT LEVER ASSY
2 (60150-01 1 |RiZELEESFE THREAD FLOAT LEVER
3 (60195 1 |RiZLESEEY NEEDLE ROLLER, 6X25
4 131021 1 |RFLESAEHERL BOLT, SOCKET M6X1.0 L=16
5 (60149 1 |RZFLLA—EfTIHE LEVER SETTING PLATE
6 |38042 2 |RFELLA—E{TE L SCREW, FLAT M4X0.7 L=12
7 160147 1 |&RiZELL/AN— THREAD FLOAT LEVER
8 (60144 1 |&RiZLEE THREAD FLOAT PLATE
9 |60153 1 |&RZFLLA—ERL SHOULDER SCREW 11/64X40
12 (37134 1 |$ERBEF L SCREW M4X0.7 L=10
13 (31207 1 |Pyir— WASHER, PLAIN M4




$ERAFB81%/Thread tension




HERFEH1%/Thread tension

NO HEaEE |¥E
' 4 DESCRIPTION
PARTS NO. | QTY
1 [60134 2 |E—+% TENSION ADJUSTING STUD, 1ST
2 (20224 4 |E—HFm TENSION DISC
3 [20226-01 2 |IBEXT)UY ©04 TENSION SPRING, ©0.4
4 20225 2 |E—RAFFvbk NUT
5 160133 2 |E—RFRENT THREAD HOOK, 1ST
6 |61570 1 |SFHwR(E>. AS5—1) TENSION PLATE WITH PIN AND COLLAR
7 (60391 2 |RAFEGE TENSION ADJUSTING STUD
9 |B145446 8 |Ef+Fm DISC, ; TENSION
10 |B159805 4 (}—II DISC PRESSER, ; TENSION
11 |BS07490 4 |i@ERT)UY TENSION SPRING
12 |B149566 4 |RFAFFAVIL TENSION NUT
13 160138 1 | REZERNLRET THREAD RETAINER
14 |37288 2 | KEERARENTIE SCREW, TRUSS M4X0.7 L=5
15 |10694 2 |[ZEm TENSION SPRING GUIDE ASSY
16 40462 1 |[ZEmi SCREW SM3/32X56 L=13.2
17 (40463 1 |RBIRTYL Y TENSION ADJUSTING STUD, S
18 |10689 1 |RBIRTYYT THREAD CONTROLLER SPRING
19 |19534 1 [a—LybFvbk TENSION NUT 3/32X32
20 |61550 1 [P ZHIRA) TENSION RELEASE PLATE, A
21 |B112712 2 [P BEDIREEEARL SHOULDER SCREW, SM3.57X40
22 (61571 2 |REDHEREY(E) SHOULDER PIN, TENSION RELEASE L=12.0
23 (60143 1 |R2HIBLE R PUSHER PIN, M4X0.7, TENSION RELEASE
24 (20226-02 1 |REBEOWMLRTIVST SPRING
25 (60142 1 |REBEOHLECR Yk NUT, CAP M4
26 | 4137 1 |REOBLEVRAT Y NUT, 1 M4
27 10690 1 |RTYT = STOPPER
28 |B062670 1 |gBIERTYEF 21k SCREW, PAN SM3.57X40 L=5
29 160137 1 |RAFEHT— COLLAR, TENSION STUD
30 (37229 1 |REFAFEHS—L SET SCREW, SOCKET (CP) M4X0.7 L=5
31 (34629 2 |[FAFHRiE SCREW, TRUSS M4X0.7 L=8
32 |31568 1 [EAENF(LE) THREAD GUIDE, U
33 34629 1 |EHREF(E)IE SCREW, TRUSS M4X0.7 L=8
34 |60534C 1 |EREF ()M THREAD HOOK ASSY, D
35 |60534 1 [E&AENT(T) THREAD HOOK, D
37 |BS48761 1 |$HRIER THREAD CLAMP
38 |BS49530 1 |#ARERAELIEA SPRING COMPRESSION
39 [B112301 1 |E¥4al 1/8x40 SHOULDER SCREW, SM3.18
40 160140 2 |EARE(F)IE SCREW, FLAT M5X0.8 L=8
41 (28206 4 |A—LykRbyss— STOPPER, TENSION NUT
42 160630 2 |[RAFHEER) TENSION ADJUSTING STUD, L
43 (61572 2 |RBEDHEREV(R) SHOULDER PIN L, TENSION RELEASE L=14.0
44 137229 1 |RAFEL SCREW M4X0.7 L=5
45 |61570C 1 |FAFHR (RHE) TENSION PLATE COMPLETE
46 16411 1 |RBIRTY4 (R THREAD CONTROLLER SPRING (FRONT)
47 (16413 1 | ZEMT7yirvy—<K) WASHER (LARGE)
48 [16414 1 | ZEMTyrvy—UN) WASHER (SMALL)
49 (16419 1 |RTYT hi— THREAD CONTROLLER SPRING (FRONT) COVER
50 8103 1 | RTYo T hn—1kHal SCREW SM11/64X40 L=3.5
51 (16418 1 |RTVV G ERETHS— THREAD CONTROLLER STUD COLLAR
52 18103 2 | RTVUTHREHT—1EHRL SCREW SM11/64X40 L=3.5
53 |61551 1 | 25HRB) TENSION RELEASE PLATE, B

32




%a:H - F ;&R 1%/ Lubrication




%40 - F ;&R 1%/ Lubrication

NO HEaEE |HE
' LES DESCRIPTION
PARTS NO. | QTY
T 60157 2 [CDXFIUiE OIC WICK, 400
2 (60089 IR E =3 VAT w4 OIL PIPE
3 [B142274 1 |$aRBEFILE RUBBER CAP, 4.2
4 (60088 1 RSiER OIL WICK SUPPORT
5 (28563 1 RSEA L BOLT, SOCKET M5X0.8 L=8
6 (60033 1 |#tELXEITILE FELT
7 (60006 1 | 7—LI7IILR(B) FELT, B
8 (60005 1 | 7P—LITII)LRA) FELT, A
9 (60157 3 |EHiELEEARILEE OIL WICK, 400
10 [61523-04 1 | 7—LEEHRYE=—)L/A(T(B) |OIL TUBE, 7X5X430
11 |61528-04 1 |J) T AR OIL WICK, L=680
12 (30750 1 YT ARIENUR CLAMP
13 [61523-05 1 |$HETEHARYE=Z—IL/N4T  |OILTUBE,7X5X720
14 |61528-05 1 |#$HELEHRARY BN OIL WICK,8X8X820
15 [61523-06 1 | 7—LEHRYE=Z—IL/A\(T(A) |OIL TUBE,7X5X760
16 [60087 1 R%EL/ANAT PIPE
17 [BS14189 1 |fAHhEF TERMINAL
18 [60366 1 |$RBFE=—IL/N4T OIL TUBE, 185
19 |B142274 1 |[¥aRBEFITLE RUBBER CAP, 4.2
20 |60118 1 | ETFERFEE=—IL/XA4T OIL TUBE, 150
21 160119 1 | ETEFEHEMBS OIL WICK, 220
22 |0148-E 1 |$eRBEFIILR FELT, 3X25
23 |30022-A 1 |#h/N( TRz CABLE CLAMP
24 160105 1 | ETERHFETTILL FELT, UD ADJUST. BRACKET
25 160104 1 | ETERFEITTIILMNEZ FELT SUPPORT
26 |37136 1 | ETERFEITILMNRZ L SCREW M5X0.8 L=10
27 |BS01328 1 |BAEEIzILNBRZAS— COLLAR
28 16287 1 | ETERASEIIILMNEZ TS v—|WASHER, PLAIN M5
29 |61523-07 1 | 7—LiEHE=—IL/IX(T OIL TUBE, 5X3X580
30 |60367 2 |YRISaq Uk Y-JOINT
31 160377 1 YRS/ UREZ— LA T OIL TUBE, 40
32 |61523-08 1 |[#RRYE=Z—ILIN(T OIL TUBE, 7X5X390
34 160372 1 | TERKRD SPONGE, LOWER SHAFT
35 4223 1 |RRUDHER SPONGE SUPPORT
36 |3052 1 |RRUOHEZIE SCREW 9/64X40 L=45
37 |BS38735 1 | TEHIARIL(R)#TF OIL FEED PIPE
38 160356 1 | 74)L3—E1R PLATE, FILTER BRACKET
39 160357 1 |74 E3—BR/NA4T PIPE
40 |BS38247 1 |74)L58— SUB-TANK
41 160362 2 |48 —a Lk RUBBER CAP
42 |BS44995 1 |Zz)Lk FELT
43 160361 1 |mava/8v%y PACKING
44 18040 4 |Hl SCREW 9/64X40 L=8
45 16603 2 (D45 —ERIE SCREW 9/64X40 L=19
46 160365 1 | RYRHIVIHEE Z— LT OIL TUBE, 450
47 |BS07876 1 |74 E3—RA4THRZ TUBE CLIP
48 30625 1 |Eo— ATz 55T PIPE CLAMP
50 |30025 2 [Ty v— WASHER, PLAIN L3.5
51 160374 2 &/ R(TC-150) CABLE TIE
52 160357 1 | 7—LBERY /(T PIPE
53 |37209 1 | EFERHEIIMEZIE SCREW, PLAIN M5X0.8 L=12
54 160527 1 [BELAMTEEE=Z—IL/8(T OIL TUBE, 5
55 160532 1 |E=—)LFa—T%x TUBE SUPPORT
56 |31207 1 | Fa—TXz1ETvIv— WASHER, PLAIN M4
57 15087 1 |4 T#z RETAINER
61 |30625 1 |[Eo— ATz 55T PIPE CLAMP
64 160367 1 YRS ok Y-JOINT
65 |61562 3 (YRS RE=Z—Li(T OIL TUBE, 25
66 31129 1 4Tz RETAINER
68 |15087 1 4Tz RETAINER
70 (61563 1 |[A=E@E=—L/1T(2) OIL TUBE ,95
71 61564 1 |h<Ehims(2) OIL WICK,250
72 (61565 1 |A<E@E=—/L/X1T(3) OIL TUBE ,170
73 61566 1 |hshimS(3) OIL WICK,300

34




35



ﬁEJ:ﬁ’%ﬁ%ﬁ{%(—CD)/alternating presser foot lifter mechanism(-CD)

NO HEaEE |¥=E
' LES DESCRIPTION
PARTS NO. [ QTY
1 (38136 1 [RFoat—4E—1k SET SCREW, SOCKET (CP) M4X0.7 L=4
2 (60124 1 |IRTooarA—42—-7 %) POTENTIOMETER ASSY
3 (60132 1 |IRTFUoaA—2—E R SETTING PLATE, POT-METER
4 (60204 1 |IRTFULarA—2—ETR1E BOLT, SOCKET M4X0.7 L=6
5 |31207 1 |RFratr—a—mitiRiE v v-|WASHER, PLAIN M 4
6 60123 1 |CDYY U5 —(RE) CYLINDER ASSY
7 |60123-01 1 |cDY oS — CYLINDER
8 |60123-02 1 |#EF JOINT
9 |60123-03 1 |[gaLoy— SILENCER
10 |60123-04 2 |cDYY A —IE BOLT, SOCKET M3X0.5 L=45
11 |61543-01 1 |CDVYV S —RIT7—Fa-7 AIR TUBE, 1180
12 160131 1 |—lFyoL KNUCKLE
13 |38975-03 1 |3942h/8—3P) CONNECTOR COVER (3P)
14 |38976-08 1 |axro4(@3P) CONNECTOR (3P)
15 |30187 3 [aRv5EY PIN CONTACT
16 |60542C 1 |[RFoiat—a—+tyhk POTENTIOMETER COMPLETE

749491\ B81%(-BT)/Quick reverse mechanism (-BT)

Nno | mEREeE e mf DESCRIPTION
PARTS NO. [ QTY

1 (60207 1 |BT2fE (F8) CYLINDER CONNECTION ASSY

2 |B100511 1 /3oL -BLyal SCREW 4.76X32 L=6.5

3 [B149094 1 |BTE#EHS- STUD S-LEVER

4 (BS01304 1 |BTEfE#HKEDH4L SCREW 6.35X28 L=18

5 |B149095 1 |BTERES WASHER, PLAIN 6

6 |60205 1 BT UUA—(#H) CYLINDER ASSY

7 |60205-01 1 BTV S - CYLINDER

8 |60192-02 1 |#EF JOINT

9 |60123-03 1 | HALoy- SILENCER

10 |61543-02 1 |BTRZT7—Fa-7 AIR TUBE, 1020

11 /60206 1 [BTYUUA-EfTHR SETTING PLATE, CYLINDER

12 |35034 2 |BTY > A-1E BOLT, SOCKET M6X1.0 L=20

13 |28578 2 BTV A-1ETyS - WASHER, SPRING 2-6

14 160209 1 =2y oiL KNUCKLE

15 |30804 1 |ZWFyoILF vk NUT, 3 M6

16 (18065 3 [BTY A -EftiklE BOLT, SOCKET M5X0.8 L=14

17 90625 3 |IBTYIUA-ZRIETYS - WASHER, SPRING 2-5

18 |30715 1 |2y oILEY COUPLING PIN

19 (4839 2 ([ZWFvoILE 1SR RETAINING RING, E4

36




RA A vFRB{% (-FL)/Knee switch mechanism (-FL)

1
/\

) w | RRCE
@ = ]

3 &
=

-

@A/@ (
%

37



RA A vFRB{% (-FL)/Knee switch mechanism (-FL)

NO HEaEE |¥=E
' mf DESCRIPTION
PARTS NO. [ QTY
1 [60541C 1 [BRRAyFEVE KNEE SWITCH ASSY
2 |B142026C 1 |RAOyFEAIT#E ) KNEE SWITCH SHAFT ASSY
3 |B142026 1 | R YFEATITHE KNEE SWITCH SHAFT
4 |B142027 1 | RAYFRASFITES BRACKET, ;:SHAFT
5 |B100463 1 | RAOyFERAAIF#HELERLE BOLT, SQUARE 7.94X18 L=13.5
6 |B114967 1 | RAYTFERfFFER MY/ A— STOPPER, ;K-LIFTER PLATE
7 [B110087 1 | Ry FEfFIF#ELE BOLT 5.95X28 L=8
8 (60541 1 |BRRAyF (#8) SWITCH & CONNECTOR ASSY
9 |60541-03 1 |BRRAyF Bt (+4R (F0) SWITCH & SETTING PLATE ASSY
10 |30187 2 [aRov5EY PIN CONTACT
11 30185 1 |3a94—P) 6P NYLON CONNECTOR
12 |30151 1 (395 —Hh/\—6P PLUG COVER, #14
13 /30750 1 |[#EFAUR BEAD BAND, S
14 140253 4 [BRRAYFEUFITRBL WOOD SCREW, M4.1X25
FEFR M vFBH% (-BT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)
P
NO.| ERGRES |HE R4 DESCRIPTION
PARTS NO. [ QTY
1 [61540C 1 [RAyFHEIE SWITCH COMPLETE
2 60177 1 | RAYFHIN— SWITCH COVER
3 60175 3 | R/ vF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 60176 2 | R4 vF(UB-15KKSTM) SWITCH, UB-15KKS1M
5 (60184 5 [LYX LENS
6 |60170-01 1 [#LARE><Y—% QR PUSH BUTTON MARK, QR
7 |60170-02 1 |[#LARE><—% CD PUSH BUTTON MARK, CD
8 |60170-03 1 |#LKRE2>~<Y—% BC PUSH BUTTON MARK, BC
9 |60170-04 1 [#LARE<—5 HS PUSH BUTTON MARK, HS
10 |60170-05 1 |[#LARE<Y—2 PC PUSH BUTTON MARK, PC
11 /60183 5 |3LARAY PUSH BUTTON
12 |61541 1 |RAyFH5—T L HARNESS
14 160467 1 |[axrs3EYy PIN CONTACT : LLF-01T-1.3E
15 |61542 1 |BTRAYF5—T )L HARNESS COMPLETE
17 160479 1 392 —Hh/1—15P CONNECTOR CAP
18 60466 1 |[3ako52—15P NYLON CONNECTOR
19 30750 1 |[#EFAUR CABLE TIE
20 |60178 1 | RAYFH/\—IR SWITCH COVER PLATE
21 [37288 2 (RAvFh/ —1k SCREW M4X0.7 L=5
22 (60204 2 (RAYFH/NA—RLE SCREW M4X0.7 L=6
23 (31207 2 (RAYFHN—RIETYS v— WASHER, PLAIN M 4
25 (60543 7 [aRo5EY PIN CONTACT : LLM-01T-1.3E
26 |E201271 2 |#Ein 270Q1/4W
27 160181-01 2 |EH WIRE
31 |60618 2 |R#EFL—T PROTECTIVE TUBE

38




28 £ B§4% /Air Pressure mechanism

39




28 [£ B{%/Air Pressure mechanism

NO HEaEE |¥=E
’ 4t DESCRIPTION
PARTS NO. [ QTY
1 |61960C 1 |EBHEFEYN4E) SOLENOID VALVE SET, 4
2 (61959 1 |EBREFGE) SOLENOID VALVE ASSY, 4
3 |61960-10 1 |axs4% 448 CONNECTOR ASSY, 4
W2 F7OF1T—4E8{% (-FL)/Presser foot actuator mechanism (-=FL)
NO. | EmTES [#H=
LES DESCRIPTION
PARTS NO. [ QTY
1 (60172 1 [FLYU5—GE) CYLINDER ASSY
2 |60172-01 1 |FLY U S — CYLINDER
3 |60172-02 2 |#F JOINT
4 |60172-03 2 |FLY) oA —1kal BOLT, SOCKET M5X0.8 L=45
5 60174 1 |FLYU A —#L4al SCREW
6 28070 1 |[FLYY A —HRlF vk NUT, 3 M8
7 |61543-03 2 |FLRET7—Fa21—7 AIR TUBE, 1050




494 . 4 —TJ JL/Connecters and cables

41



494 . 4 —TJ JL/Connecters and cables

NO HEaES |8E
' mf DESCRIPTION
PARTS NO. | QTY
1 60481 1 |E&EmF CRIMP-TYPE TERMINAL
2 160480C 1 | 7—REGEE) GROUNDING WIRE COMPLETE
3 30150 1 |[3axoB2h/\—6P CONNECTOR CAP 6P
4 (17376 1 |axrI4% 6P CONNECTOR 6P
5 |60565C 1 |BRRAyFHr—T I HARNESS FOR KNEE SWITCH
6 |BS03815 1 |3ao48h/8— 12P CONNECTOR CAP 12P
7 |B153969 1 [3axo%212P CONNECTOR 12P
17 [61569 1 |5—F o527 13N CABLE CLAMP 13N
18 30025 1 [Ty — WASHER
19 8040 1 |95 F1ERl SCREW 9/64X40 L=8.0

42




/& 5uE1% 1/Accessories 1

43



7/E 5uE81% 1/Accessories 1

NO HEaEE |¥E
' mf DESCRIPTION
PARTS NO. | QTY
1 [NO124 4 |&F DPx17 #24 NEEDLE DPX17 (#24)
2 (15041 4 [RE> BOBBIN
3 |1872 1 |RALYFA.5MM) HEXAGONAL WRENCH, 1.5
4 (19456 1 |RALYFC2MM) HEXAGONAL WRENCH, 2
5 |19457 1 |RALUF(2.5MM) HEXAGONAL WRENCH, 2.5
6 |19458-A 1 |7RAL2FEMM) HEXAGONAL WRENCH, 3
7 19459 1 |7RAL2FEMM) HEXAGONAL WRENCH, 4
8 19460 1 |7RAL2FBMM) HEXAGONAL WRENCH, 5
9 |25649C 1 |FSA/\—4548 SCREW DRIVER COMPLETE
13 160699 1 [RAE#ERLCEL SCREW DRIVER, HEXAGONAL 2.5
14 19462 1 | AHRLUF DOUBLE WRENCH
15 (11196 1 |Evtyk TWEEZERS
16 |8132-A 1 |ER G ACCESSORY BAG
17 (8124 1 |22 hIN— MACHINE COVER
19 [11169-B 2 [PV D(AFXEVY) MACHINE HINGE CONNECTION
20 (11170 4 |ZLoEVY(AFXEVD)LE SCREW 6.75X24 L=7.5
21 11171 2 |2 oEVTORZIT MACHINE HINGE CONNECTION CUSHION
22 (6052 4 |2V URITIEHARRL WOOD SCREW
23 [60386C 1 iR (+GR) OIL PAN ASSY
24 (60386 1 BT OIL PAN
25 |PL-09 1 |[7—RIR)L LABEL, GROUNDING
26 (15081 6 [JRZITES (42l WOOD SCREW
27 |15082 1 [JATA POLY OILER
28 |BS53188 2 |a—F—=+B) CORNER SUPPORT
29 |B148890 2 |a—F—2FA) HEAD CUSHION
30 |6055 2 |a—F—=+(A) ILE] NAIL
31 |BS53190 2 |EEERERT L REEE SPACER, C-SUPPORT
32 |BS53189 2 |3—F—= T LREE SPACER, H-CUSHION
45 (11193 1 | AAMILEary OIL TANK
46 (8125 1 [EEL OILER
47 10947 1 |RItvk THREAD STAND ASSY
48 60012 1 |[3—FAn— CORD COVER
49 60374 1 [#EFRAUR CABLE TIE
50 |61575 1 |EEERZ A HEAD REST

44




TiE 1% 2/Accessories 2

45



TiE 1% 2/Accessories 2

NO HEREE |¥E
' mf DESCRIPTION

PARTS NO. | QTY

1 |61527 1 [RILRF—F ) BELT GUARD COMP.

2 |61527-01 1 |RILRH—F(A) BELT GUARD (A)

3 |61527-02 1 |RILEH—F(B) BELT GUARD (B)

4 |61527-03 I Y el N(O)) BELT GUARD (C)

5 28138 3 |RJLEAH—K(B)LE SCREW M6X1 L=10

6 10599 3 |RILMH—K(B) LT yiv— WASHER

7 28138 4 [RILFAH—K(C) Lk SCREW M6X1 L=10

8 10599 4 [(RILMH—K(C) LT yiv— WASHER

9 |34629 3 |RJLEAH—K(A) 1k SCREW M4X0.7 L=8

10 |17529 1 |RBRHSBXAE SYNCHRONIZER SUPPORT

11 /37102 2 |RHEBIXZEETES Y NUT M6X1

12 (30625 1 |[BEsga—Krs527 CABLE CLAMP

13 (30046 1 [3—Ko35271E SCREW M4X0.7 L=6

46




47— 3K /Table of gauge parts

B140553
Lh e
=
o @
60634 ¢ ® %
8031
gtHE - - T4 H—
st | shan | S PR () s T £
INNER
GAUGE size| NEEDLE THREAD OUTER FINGER
CLAMP GUIDE PRESSER PRESSER GUARD
ASSY FOOT FOOT
- : WITH SCREW
inch | mm
x| 1/8” | 3.2 61250C 60624-A 10282C 10182 10937-01
*(3/16”| 48 61251C 60624-A 10283C 10183 10937-01
1/4” | 6.4 61206C 60624-A 10285C 10185 10937-01
5/16”| 7.9 61252C 60624-A 10286C 10186 10937-02
3/8” | 95 61253C 60625-A 10287C 10187 10937-02
x[1/27 | 127 |  61254C 60625-A 10289C 10189 10937-04

* 4% %105F 305 / OPTION AT EXTRA COST

%X ﬁ
| >
= gttt &
L
gt $H5 wym | EREL ) SIRTIR T £ Ui
(#N /(&)
THROAT FEED THROAT THROAT THROAT
GAUGE SIZE| 5\ DOG PLATE PLATE SUB- | PLATE BASE | BED SLIDE
SUPPORT COVER COVER
. (FRONT)/(REAR) | (FRONT)/(REAR) | (FRONT)/(REAR)
inch | mm
*| 1/8” | 3.2 14543 61607-01 14508 14523 14512 12231
*|3/16”| 4.8 14545 61607-03 14509 14525 14513 12232
1/4” | 6.4 14546 61607-05 14509 14526 14513 14517
5/16”| 7.9 14547 61607-06 14509 14527 14513 14517
3/8”| 95 14548 61607-07 14509 14528 14514 14517
*| 1/27 | 12.7 14549 61607-08 14510 14529 14514 14518

* 4% R103F 305 / OPTION AT EXTRA COST

47







SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co.jp/en

T 273-0018 FZE B fatg iR ET2-13-6 e

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.cojp/

Parts No. PB99850 (0524)
Rev. 2.2



